

TEST REPORT

Sell No. : XE030883

DATE: 2014. 03. 28

Product Name: IW41FL

Test condition : 23±2°C, 50±5%R.H

Approve

Maker

王
超 民

苑
广 顺

Test Item (Unit)	Test Method	Standard	Test Result
1. 总厚度 Total Thickness (μ m)	ASTM D-1000	110±25	108
2. 钢板粘着力 Adhesion To Steel (kgf/25mm)	ASTM D-1000	0. 15~0. 70	0. 21
3. 背面粘着力 Adhesion To Backing (kgf/25mm)	ASTM D-1000	0. 15~0. 70	0. 20
4. 剥离力 Unwind Force (gf/19mm)	ASTM D-1000	200~680	451
5. 抗张强度 Tensile Strength (kgf/25mm)	ASTM D-1000	2. 5~6. 5	4. 23
6. 伸长率 Elongation (%)	ASTM D-1000	100~300	160
7. 破坏电压 Dielectric Breakdown (kv)	ASTM D-1000	2 ↑	5. 6
8. 阻燃性 Flammability	ASTM D-568		PASS
9. RoHS检测 RoHS Test			PASS



江苏粘博士新材料有限公司
A+Value Co., Ltd